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Auftraggeber: Gronheit & Weigel GmbH
Client:

Jianshazhou, Wanjiang, Dongguan, Guangdong, F. R. China

Gegenstand der Priifung: Composite belt

Test ifem:

Bezeichnung: See report Serien-Nr.: -

Identification: Serial No.:

Wareneingangs-Nr.: 173040390 Eingangsdatum: Oct. 18, 2008
Receipt No.: Date of receipt:

Priifort: TUV Rheinland (GuangDong) Ltd., Unit C-101, NO.11 Caipin Road, GZ

Tesiig tratch: Science City, Guangzhou 510663, China

Priifgrundlage:

iz ke i lient’ i .
Test specification: el Bl ol Lib bkl Ll

Priifergebnis: For details, please see this report.
Test Result:

Priiflaboratorium: TUV Rheinland(Guangdong) Ltd.
-Testing Laboratory:
gepriift/ tested by: kontrolliert! reviewed by:

Erg (L ?ﬂﬂg Tony (‘EMPEX/\‘—‘ le 'p&fﬂ im-g Shaobo Chen/Review j%_,g’r/ Cﬁﬁ,

Datum Mama/Stellung Unterschrift Datum NamelStallung Unterschrift
Date Name/Pasiion Signature Date Name/Fosition Signaiure

Sonstiges/ Other Aspecis:

Test period: Oct. 16, 2008. — Dec. 05, 2008.

Abkiirzungen: Pfass) = enispricht Prifgrundlage Abbréviations:  Plass) = passed
Fiail} = entspricht nicht Priffgrundiege Fiail) = failed
NA = nicht anwendbar NfA = nof applicable
MNT = __nichi getestat NT = pof tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priffmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines

This test report relates to the a. m. test sample. Without permission of the test cenler this test report is nol pé
duplicated in extracts. This test report does not entitle to carry any safely mark on this or similar priji
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Measuring Equipment List
Gerat Inventar-Nr. niachste Kalibrierung
Equipment Inventory no. mext calibration
Tensile machine 1.200 21.05.2009
i
I Tape measure 1.123 Initial calibration only
|

Sample description:

Composite belt (10 models)

White belt intended for package use. Material is PP composed of yarn.

Test photo
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Record the broken load of belt.
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1 Client's requirement

2 Test method

recorded in this report.

Line load test with steel buckle provided by the client according to the client’s requirement. The
test result is under the speed of 50mm/min between both jaws of tensile machine.

5 samples per model are tested, and 5 values are measured. Only average value of them is

3 Test result
Composite belt:
Model Load Capacity | Width Broken load | Buckle model
[daN] [mm] [daN]
GWL 50KF 300 16 562 WB16G3,5
GWL 60KF 380 19 684 WEB19N4,0
GW 40KF 325 13 586 BF4
I GW 50KF 425 16 802 WB16N3,5
GW B0KF 480 19 879 WB19G4,0
GW 55KF 590 16 1001 WB16N3,5
GW 65KF 645 19 1089 WB19N4,3
GW 85KF 810 25 1586 BF8 =
[{]
GW 86KF 990 25 1789 BF8FS /E}ﬁﬂ%
GW 105KF8 1500 32 2606 B10 [[=[ | +

—END—
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